Dear patient,

We are writing to you on behalf of the Consultant Endocrinologists at [Insert Hospital/Trust].
We are writing to all our patients who are steroid dependent (Addison’s disease, adrenal insufficiency, pituitary steroid insufficiency, use of long term steroids for other conditions).

Search of our electronic patient information has identified you to be in this group.  Please read the letter very carefully and keep for the future. If you are not steroid dependent, please simply ignore this letter.

As you will be aware it is important for patients with adrenal insufficiency to increase their steroids if unwell.  For all non-corona virus illnesses, the usual sick day rules apply.

There is specific NEW advice about steroid management during a coronavirus infection:

Coronavirus Adrenal Insufficiency Advice for Patients

Infection with coronavirus can result in the need for larger than usual steroid doses for some patients, so this advice is slightly different to usual sick day rules.  

We recommend:

Hydrocortisone

· If unwell- take hydrocortisone tablets 20mg four times daily (every 6 hours)
· If high fever persists or feeling ill and severely fatigued you should increase your hydrocortisone to 50mg orally every 6 hours and seek medical advice
· If taking Plenadren switch to immediate release hydrocortisone and take 20mg orally every 6 hours

Prednisolone

· Patients on 5-15mg prednisolone daily should take 10mg prednisolone every 12 hours; patients on oral prednisolone more than 15mg should continue their usual dose but take it split into two equal doses of at least 10mg twice a day.

· If high fever persists or feeling ill and severely fatigued, seek medical advice
Fludrocortisone, continue at usual dose

General advice:

· Please ensure you have sufficient supplies to cover increased doses if you become unwell and an up to date emergency injection of hydrocortisone 100mg.
· Drink plenty of fluid and make sure you are passing urine regularly.  You may need to wake in the night to keep drinking whilst fevers are high. If your urine is very dark, try to drink more fluids.

· Take paracetamol 1000mg every six hours 

· Seek medical advice by calling 111 or accessing the coronavirus online information: https://111.nhs.uk/covid-19/
Clinical deterioration 

Onset of signs and symptoms of clinical deterioration include dizziness; intense thirst; shaking uncontrollably; drowsiness, confusion, lethargy; vomiting; severe diarrhoea; increasing shortness of breath with fast breathing (respiratory rate >24/min), shortness of breath on walking upstairs or difficulty speaking.
Please do not hesitate to contact medical emergency services, if the clinical signs and symptoms of coronavirus infection significantly worsen by calling 111 or 999. Consider making your own way to hospital and take your 100mg intramuscular emergency hydrocortisone injection

Hospital admissions

If you are admitted to hospital very unwell we recommend:

1. Hydrocortisone 100mg per intravenous injection followed by continuous iv infusion of 200mg hydrocortisone/24h (alternatively 50mg every 6 h per intravenous or intramuscular bolus injection) 
2. Pause fludrocortisone

3. Intravenous Fluid
4. Show the medical team this letter.

Steroid emergency card

Download the new NHS emergency steroid card from Society for Endocrinology:

https://www.endocrinology.org/adrenal-crisis  

Further Information

The Pituitary Foundation: www.pituitary.org.uk 

Addison's Disease Self Help Group: www.addisons.org.uk

Coronavirus Vulnerable Adult Advice

Patients who take steroids for endocrine conditions are at increased risk of severe illness from coronavirus. The government has issued guidance that our patients with these conditions should be particularly stringent in following social distancing measures and advise people to work from home, where possible. 

Full measures are:

1. Avoid contact with someone who is displaying symptoms of coronavirus. These symptoms include high temperature and/or new and continuous cough

2. Avoid non-essential use of public transport when possible

3. Work from home, where possible. Your employer should support you to do this. Please refer to employer guidance for more information

4. Use telephone or online services to contact your GP or other essential services

Please read here for more detailed information. 

https://www.gov.uk/government/publications/covid-19-guidance-on-social-distancing-and-for-vulnerable-people/guidance-on-social-distancing-for-everyone-in-the-uk-and-protecting-older-people-and-vulnerable-adults   

Please note this is NOT the same advice as for the shielded category of patients. 

NHS coronavirus advice links:

https://www.nhs.uk/conditions/coronavirus-covid-19/ 

https://www.gov.uk/guidance/coronavirus-covid-19-information-for-the-public#history 

Online coronavirus service https://111.nhs.uk/covid-19/
If you would like to discuss this further with us please get in touch with us on [Insert local contact details]
Yours sincerely,

[XXXXXXXX]
